
ASU's Exhibit 2 

HWanzer
New Stamp



B 
•. ·. 

G:J!·· 
.. . . 

<! .#unit of I• Start Req.f9r . Pr.oje~t D~sc. L~Ccl~lon \i • •. 
. #unl.tof 

Con·~t. s~rvlce ,,. ,, .... ' '.,' ' •. , '.eousc~· .• EDUsCE · .. 

ITII II II CH II Hospital II 100 II I 
ITII UC II X II CE II TheW I ll 518 I 
ITJI UC II X II CH Hadley Flats 20 II I 
ITll UC II X II CE Cottages at Cumberland II 321 I 
ITII II X II CH Oasis for life PD 60 II 
ITII II X II CE I 30-acre Subdivision II 55 

o=·11 UC II X ll CH II Timberbrook Meadows II 456 II 
ITII II X II CH II Timberbrook Estates 138 II 
ITJI UC II X II CH II Research Village 549 II 
~II UC II X II CH II Aviada Apts. 531 II I 
[-ii] II X II CE II Sterling 27 II 211 I 
[...]
consists of an influent and an effluent 24 Hr. composite sampler and an effluent flow meter 
installed after the post air tank. A separate building houses the plant's office, electrical room and 
laboratory. An outdoor standby generator is available on site for emergency power. The plant's 
ef11uent is discharged by gravity to Cole Creek. 

We are attaching for your information the following documents: 

l. Plan Sheet Cl0l - Plant aerial view 

2. Sketch 1 -··- Showing one (1) possible tank layout increasing the plant's ADF from 1.0 MOD 
to 3.0 MOD. Note that additional Digester tanks must be furnished to meet IDEM 
Standards and new blowers or other required structures are not shown. 

The budget engineering service estimates required are as follows: 



l. Estimate engineering cost for increasing the Plant's ADF from 1.0 MOD to 3.0 MGD to 
include but not limited to engineering evaluation, plant construction estimates, design 
calculations. design recommendations, preparation of engineering plans and specifications, and 
preparation and approval of all required IDEM permits such as construction permit, site 
storn1/vvater prevention permit (Rule 5), and all other State and County permits. 

2. Estimated cost for construction engineering services including but not limited to bid 
documents, bidding services, shop drawing approvals, field onsite construction supervision and 
all other required construction services. 

PRELIMINARY ENGINEERING SERVICES COSTS: 

1. Plant Design $ ________________ _ 

2. Plant Construction$ -----------

Please include for ASU's infornrntion a Schedule of Fees for Time and Materials to include but 
not limited to hourly rates for principals, project managers, AutoCAD services, travel expenses, 
and any other expenses that can be subtracted and/or added to the project's estimated costs if 
dete1111ined by A.SU to be needed. 



American Suburban Urilities. Inc:. 

DATE: 

TO: 

May 13, 2025 

Greeley and Hansen 
7820 Innovation Blvd. 
Suite 150 
Indianapolis, IN 46278 

ATTENTION: J. Teusch. P.E. 

3350 W. 250 N. 
West Lafayette, IN 4 7906 

Tel. 765-463-3856 
Fax 765-463-3855 

E-mail: inboxfg.)asucorp.com 

PROJECT: Engineering services for ASU Master Plan and County Home IV 
Wastewater Treatment Plant expansion and improvements 
West Lafayette, Tippecanoe County, Indiana 

PROJECT NO.: 25-CHV-E0001 

Gentleman: 

American Suburban Utilities (ASU) is requesting preliminary proposals for engineering services 
for two (2) projects as follows: 

Project 1: Expansion and Improvements for the County Home IV Wastewater Treatment Plant 
from an ADF capacity of 1.0 MOD to 3.0 MOD and to include all required accessories and 
structures required for a fully operational treatment plant. Refer to Exhibit A attached for 
additional details. (Includes space for Engineering Estimates) 

Project 2: Twenty-year (20) Master Plan for the ASU Sanitary Sewer System to include but not 
limited to a sanitary sewer asset management plan, an equipment asset management plan and a 
sanitary sewer maintenance plan. Refer to attached ASU sanitary sewer system map. 

ESTIMATED COSTS for ASU Master Plan:$ ---------



Details on Project 1 requirements are discussed in attached Exhibit A. Please feel free to offer 
preliminary engineering service proposals for both or for any one of the projects. 

ASU is filing for a rate increase with the Indiana Utility Rate Commission (IURC) later this 
year and the County Home Plant Expansion is required due to the planned growth in ASU's 
territory. Therefore, these preliminary engineering service estimates are needed to assist ASU in 
determining its future financial requirements. 

If you have any questions or would like to schedule a site visit, please contact Mr. Tim Beyer in 
our office to make the necessary arrangements. 

Thank you and we are looking forward to receiving your preliminary engineering service 
proposals and would appreciate receiving them no later them May 30, 2025. 

Very truly yours, 

American Suburban Utilities 

fa~%5 
• Scott Lads 

President 



EXHIBIT A- PROJECT l: 

PROJECT NAtdE: EXPANSION AND IMPROVEMENTS 

COUNTY HOME IV \VASTEWATER TREATMENT PLANT 

WEST LAFAYETTE~ TIPPECANOE COUNTY, INDIANA 

PLANT LOCATION: 5500 No11h Salisbury Road (N 50 W) 

West Lafayette, Indiana 4 7906 

The existing County Home IV Wastevv'ater Treatment Plant consists of a Triplex Influent Lift 
Station consisting of Two (2) 1.0 MGD submersible sewage pumps with discharge piping and 
valves for a fumre third se,;vage pump. One (1) triplex valve box ,vith piping and accessories for 
three pumps, two (2) installed and a third future pump. One (1) inline macerator. One (1) flow 
dh:ider box "vhich evenly splits the flow betw-een four (4) Sequencing Batch Reactor Tanks each 
rate for (l.250 MGD for a total plant design capacity of 1.0 MOD ADF. Each SBR tank has a fine 
bubble full grid aeration system, decanter assembly, waste sludge pump and level control 
S\Vitches. Each SBR tank has a dedicated aeration blower with a complete standby blO\:ver for a 
total of Five (5) air blov-,rers. The old 100,000 GPD extended treatment plant has been converted 
to an aerobic digester v,iith a coarse bubble aeration system and supernatant decanter in each 
section. AD Tank is aerated by one (1) blower located in a steel container next to the digester. 
The supernatant is returned to the Influent Lift Station, and the digested sludge is removed by 
Merrell Brothers for land application. A chemical phosphorus removal system is installed, and 
sodium aluminate is pumped to the influent lift station and the chemical metering system is 
enclosed in the chemical building ,;,,1ith the chemical storage tanks. The plant effluent is 
disinfected by two (2) UV Systems, each rated for a peak flow rate of 1.0 MGD. The plant 
consists of an influent and an effluent 24 Hr. composite sampler and an effluent flow meter 
instalkd after the post air tank. A separate building houses the plant's office, electrical room and 
laboratory. An outdoor standby generator is available on site for emergency power. The plimt's 
effluent is discharged by gravity to Cole Creek. 

We are attaching for your infom1ation the following documents: 

1. Plan Sheet Cl01 - Plant aerial view 

2. Sketch 1 - Showing one (1) possible tank layout increasing the plant's ADF from 1.0 MOD 
to 3.0 MGD. Note that additional Digester tanks must be furnished to meet IDEM 
Standards and new blowers or other required structures are not shown. 

The budget engineering service estimates required are as follows: 



1. Estimate engineering cost for increasing the Planf s ADF from 1.0 MGD to 3.0 MGD to 
include but not limited to engineering evaluation, plant construction estimates, design 
calculations, design recommendations, preparation of engineering plans and specifications, and 
preparation and approval of all required IDEM pern1its such as construction permit, site 
storm/water prevention pennit (Rule 5), and all other State and County permits. 

2. Estimated cost for construction engineering services including but not limited to bid 
documents. bidding services, shop drawing approvals, field onsite construction supervision and 
all other required construction services. 

PRELIIVHNARY ENGINEERING SERVICES COSTS: 

1. Plant Design$ _________ _ 

2. Plant Construction $ __________ _ 

Please include for ASU's information a Schedule of Fees for Time and Materials to include but 
not limited to hourly rates for principals, project managers, AutoCAD services, travel expenses, 
and any other expenses that can be subtracted and/or added lo the project's estimated costs if 
determined by ASU to be needed. 



-0 Cf.> 
:::0 :;,::;: om 
u--l 
oO 
C/JI 
m --'-
o 
w 
Cl 

~ 
G) 
0 
0 
:r: 
< 
~ 
~ 
--{ 
-0 

i 
f 
i 

r:, 

-- f 





15• 

"'"'"' ~ •639.6B ~ 
604.68± '\ 

tx. 6"' PVC 
CRAIN PIPE 

IN'TERC!':Vi EX. 6' 
ORAJN UNE 4: _/ 

INSl'ALL PROP. 
ct£.AJIIOU1 

EX. 8" F.M. 

~~~-

PROP. 2" SOR 21 
PVC FROM SUMP PIT 

\ 
/' 

/ ~ I ,I ,ir~ /' .--" 

PROP. 6" SOR 35 PVC 
DRAIN PIPE W/lRAC£R WIRE 



\.I) 

C 
0 v, 

I 
C 
0 

U) 

I 
C 
0 

(/) 

C 
0 

(f) 

SfJR 

I 

I <..·S;'t G'P.$!·'· 

! 

i 

0 
< 
"' 
L 

5 

1

1 

l = rs 
: :::::: 

"' < 
Ch 
0 
o._ 

0 

-. 

EX. Jo" PVC 
EFFLUENT PIPE 

--- ---
~ 

U. V. OISINFECllON &: POST 
AfRA 110N S1RI.IC1VRE 

mu CA.SUI 
;f5 

SBR BASIN 
14 

~ 

S'S~ 

S8R BASIN 
#J 

I 

---'--------~~·~-----·-· 

~ :2 

__ i_l /1 7/~ 
i ! ; 1.~1 II " I I ,l • ' ~ 1 

L~~II J 

......_, 
......_, 

SBR BASIN 
#2 

S8R BASIN 
11 

rti: j' !' I -. 

§ co~~,-7~~~- IL1~\';;" f ~ SSR 

(fl ., ____J 2• SOR 21 P\(: 
===== ~---- ,,;,::f.R~r 

I L- _,_ 

SSR SAS!N 
-p 

·r: 

(J) 

CliEM. FEED 1\JBING T 
IN 3• l'VC CONDUIT 
'11/L.R. 45 • BENDS 
SAME lRENCH AS 
DR>JN PIPE 

6" SOR 35 !".-C-Dlo'<IN-Ftn:;'-----"--------­
l'f/lRACER \\IRE 

9-1" GALV. CONDUITS 

5-3" PVC CONDUllS 

CON'mOl/LAE 
BlOO. 

FF-637.38 

BLO~ 
BUlG. 

FF-637.32 



ASU's Exhibit 17 



May 30, 2025 

Scott Lods 
President 
American Suburban Utilities 
3350 W. 250 N. 
West Lafayette, IN 47906 

Re: Engineering services for ASU Master Plan and County Home IV Wastewater Treatment Plant expansion and 
improvements West Lafayette, Tippecanoe County, Indiana 

Dear Mr. Lods: 

We are pleased to submit the enclosed scope and preliminary fee estimate for engineering services related to the 
expansion of the American Suburban Water Wastewater Treatment Plant (WWTP) from 1.0 MGD to 3.0 MGD 
average daily flow (6.0 MGD peak). This proposed expansion represents a critical investment in meeting both 
current capacity needs and anticipated future growth. Our proposal is intended to support your budgeting and 
planning efforts, particularly as you prepare for an upcoming rate petition before the Indiana Utility Regulatory 
Commission (IURC). 

A preliminary scope of services, along with corresponding design and construction engineering fee estimates, was 
developed based on the implementation of a 3-basin sequencing batch reactor (SBR) system. The 3-basin 
configuration was selected for its cost-effectiveness and ability to meet treatment objectives while supporting 
operational reliability. These estimates are intended for budget planning purposes only and should be considered 
conceptual pending further refinement during detailed design. 

Summary of Findings and Recommendation 

• The proposed 3-basin SBR system offers a total construction cost of approximately $22 million and a total 
engineering fee of $2.18 million. 

• This configuration supports steady-state operations, provides appropriate redundancy, and aligns with long­
term planning goals while minimizing capital investment. 

We appreciate the opportunity to assist American Suburban Utilities in this critical infrastructure initiative and look 
forward to collaborating further as the project advances into final design. 

--- ·- ~ --- --- -------~--- --



Scott Lods 
May .30, ?025 
Page 2 

Project overview 

Tl1e proposed project involves expanding the existing wastewater treatment plant from 1.0 MGD to 3.0 MGD, 
utilizing the provided conceptual layout (Plan Sheet C101 and Sketch 1) as the basis of design. The expansion will 
include improvements to the triplex influent pump station, installation of a new SBR system, aerated sludge holding, 
chemical phosphorus removal, and UV disinfection. 

The proposed upgrades are intended to meet future treatment capacity needs and regulatory requirements. Major 
infrastructure improvements include: 

• Sequencing Batch Reactor System (3-basin configuration) 
• Headworks Screening & Grit Removal System 
• Sludge Digestion 
• UV Disinfection System 
• Concrete tanks, foundations, and slabs 
• Yard piping, SCADA, electrical. and bullding expansion/modifications 

Construction Cost Estimate Breakdown (3--Basin System) 

Component 

SBR Equipment 

Headworks - Screen System 

Headworks - Grit Removal System 

UV Disinfection System 

Aerobic Digesters Concrete & Blowers 

Installation, Electrical, SCADA, Yard Piping 

Poured-in-Place Concrete (Walls & Slabs) 

Additional Concrete Work (UV Channel) 

Building Modifications and Expansions 

Contractor Mobilization & Demobilization 

Contingency (20%) 

Total Construction Estimate 

Scope of Professional Services 

Estimated Cost($) 

2,232,500 

235,720 

195,495 

590,000 

2,821,075 

4,880,572 

6,162,716 

500,000 

1,000,000 

250,000 

3,131,924 

22,000,000 

These services reflect the full range of professional engineering and construction-phase support requested by 
American Suburban Utilities, including layout evaluation, permitting, design, bidding, and field services. The 
proposed scope of work includes both design-phase and construction-phase professional engineering services 
necessary to complete the expansion of the American Suburban Water WWTP. These services are structured to 
support the development of a fully permitted, biddable, and constructible project, as well as to provide technical 
oversight through project completion. 



Scott Lods 
May 30, 2025 
Page 3 

Design Phase Services 

• Preliminary engineering and evaluation of treatment system layout and configuration 
• Development of detailed engineering drawings and specifications 
• Structural, mechanical, electrical, and civil design associated with new process basins, headworks, UV 

disinfection. and ancillary facilities 
" Coordination with equipment vendors and integration of selected SBR systems 
• Preparation and submittal of IDEM Construction Permit, Rule 5 stormwater documentation, and other 

applicable regulatory permits 
o Preparation of bidding documents, engineer's opinion of probable construction cost. and assistance during 

bidding 

Construction Phase Services 

• Construction administration and project coordination 
" Review and response to RFls, submittals, and change requests 
., Periodic site visits and field observation by technical staff 
" Startup support, punch list coordination, and project closeout 
., Coordination with subconsultants (e.g., geotechnical services) 
., Final documentation and as-built drawing review 

Design Fee Estimate 

Role/ Function Est Hours Avg Rate Subtotal ($) 

Engineer 9 (Principal QA) 100 $270 27,000 

Engineer 7-8 (PM/Lead) 400 $250 100,000 

Engineer 5-6 (Designers) 1600 $225 360,000 

Engineer 3-4 (Support) 2400 $180 432,000 

Technician 3-5 (CAD/BIM) 1600 $170 272,000 

Clerical/ Adm in 200 $105 21,000 

Subconsultants & Expenses (10%) 148,000 

Misc. Design Contingency 120,000 

TOTAL 1,480,000 



Scott Lods 
May 30, 2025 
Page 4 

Construction Services Fee Estimate 

Role/ Function 

Engineer 8 (CA Lead) 

Engineer 5-6 (RFI/Submittals) 

Engineer 4 (Ad min/Support) 

Technician 3-4 (Observation) 

Clerical/ Ad min 

Subconsultants (Geotech, etc.) 

Reimbursables, Startup. Misc. 

TOTAL 

Est. Hours Avg Rate Subtotal ($) 

150 $255 38,250 
400 $225 90,000 
1000 $185 185,000 

1000 $160 160,000 
150 $105 15,750 

111,000 

100,000 

700,000 

Please note that all figures provided are preliminary and intended for budget planning purposes only. As the project 
progresses, we look forward to working closely with American Suburban Utilities to further refine these estimates 
and support the next phases of planning and design. We appreciate the opportunity to be part of this important 
project and are committed to helping you achieve a cost-effective and reliable solution. 

Sincerely, 

Clark Dietz, Inc. 

Brian Powers. P.E. 
Central Indiana Team Lead 
E-mail: Brian.Powers@clarkdietz.com 

cc: Shane.Spicer@clarkdietz.com 



w 
E 1GINEERI NG 

May 30, 2025 

Mr. Scott Lads, President 
American Suburban Ut ilities 
3350 W. CR 250 North 
West Lafayette, IN 47906 

·135 i\l . Penn.::v lvor•io Sifee:. Suite 280 C: 
lncl io nc1Doi1s. 11,1 --1620:: 

hwcengineering.com 

Re: ASU Master Plan and County Home IV Wastewater Treatment Plant 
Expansion and Improvements 
ASU Project No: 25-CHV-E0001 
Proposal for Engineering Services 

Dear Mr. Lods: 

HWC Engineering (HWC) is pleased to offer the following proposal in response to your request of 
May 13, 2025 for the above-mentioned project. For your benefit we have included a few sample 
projects that we have completed to help better understand our capability, along with resumes of 
a few of our key staff members that would likely be involved in your project should we be selected. 

In preparing this proposal, we talked with Tim Beyer as requested in your solicitation, visited the 
County Home IV WWTP site and had a discussion with Ed Serowka. Through this process, it is our 
understanding that the WWTP expansion design is being driven by the continued growth in the 
area which is anticipated to more rapidly increase due the recent approval of the SK Hynix facility 
to be constructed near West Lafayette. A brief summary of the 2 requested projects for which 
engineering services are required is included below. 

Project 1 • County Home IV WWTP Expansion: 
The WWTP Design Phase will be completed in such a manner as to increase the average daily 
design flow from 1.0 MGD to 3.0 MGD utilizing sequencing batch reactors, along with other 
necessary improvements including items such as additiona l influent pumping capacity, increased 
blower capacity, UV disinfection, solids handling and electrical improvements, etc. to allow a 3.0 
MGD average design flow plant to be permitted by IDEM. It is assumed that our engineering 
services would include surveying, design, permit acquisition and development of bidding 
documents {plans and specifications) for the proposed improvements/expansion of the treatment 
faci lity. 

The Construction Phase of the engineering services to be provided by HWC will include typica l 
services included for municipal publ ic works type projects including construction administration 
(shop drawing/submittal reviews, contractor coordination, RFI responses, change orders, pay 
application reviews, progress meeting administration, record drawings, etc. ) and construction 
observation (on-site inspection of construction activities). It is assumed t hat these construction 
phase services would be for an initial project that may have a duration of 12- 15 months and not 

- - - ---- - -- -$ --· ----- - --·-··- -- ------ - -

INDIANAPOLIS T::RRE H/l.U T:: NE W A LBAN Y LAFAYETTE • HAMMOND . MUNCIE N O R TH I/ E R N O ~I 



H 
:5':> i\J Pennsy11.1on 10 Str.=:e1. S"i'?. ~dOD 

lnc! 1,Jncpo:is l l\J -46 .:0~ 

hwcengineering.com 

E GINEERI G 

multiple phases over multiple years. Our fee is broken down into the construction administration 
portion and the construction observation portion. 

Given the magnitude of the project and the lack of a detailed scoping document or preliminary 
engineering report (PER), our fee for the services required/assumed are provided as a preliminary 
range and can be further refined when we can fully detail a scope of work with more detailed 
discussions with you and your team members. Utilizing the scope of work included in the RFP and 
recent project cost data, we are estimating an approximate construction cost for the proposed 
project between $18 and $20 million. If selected, we will offer to complete that scoping document 
and final fee development at our cost for your final review before proceeding with any contract 
for the proposed services. 

Project 1 • County Home IV WWTP Expansion Fees: 

• Design Phase Engineering: 
• Construction Phase Engineering: 

o Administration: 
o Supervision: 

$1,300,000 to $1,600,000 

$ 165,000 to $180,000 
$ 275,000 to $350,000 

Project 2 - 20 Year Sewer Master Plan and Asset Management Plan 
A 20-Year Master Plan fee has been requested for the ASU sewer system. In addition, an asset 
management plan fee including the sewer system and treatment plants (County Home IV and 
Carriage Estates) has also been requested . The asset management plan is envisioned to follow 
the Indiana Finance Authority/State Revolving Fund Guidance. 

Project 2 - 20 Year Sewer Master Plan and Asset Management Plan Fees: 

• 20-Year Sewer Master Plan: 
• Asset Management Plan: 

$ 50,000 to $75,000 
$ 40,000 to $60,000 

We appreciate the opportunity to offer this proposal and are available to meet in person to 
discuss in more detail. Let us know if you have any questions. 

Sincerely, 

)Jt.,~ 
Dick R. Weigel, P.E. 
Project Manager 

Eric Smith, PE- HWC Vice President 

/Attachments 
W:\American Suburban Utilities\2501-970 Master Plan & WWlF Expansion\ltr. lods.W\VTP Proposal.05·30-2025.docx 

1 ;-.! i) 1.L, \J APO c 13 TE RRE H,, UTE NE W ALB A NY LAFAYETTE HAMMOND • lv1UNCI E NORTH VERNON 



AS 
) i' hi!' • j ) 11. ' / i ;, 

The Town of Jamestown currently operates a Class II, 0.2 MGD sequential batch reactor (SBR) trea tment facility consisting of a combination grinder/screenings auger, two SBR 
basins, ultraviolet light disinfection, post aeration, an effl uent flow meter, a plant drain lift station, an aerobic digester, a blower building, and a geolexlile sludge dewatering 
bagging system. 

The Town is home to the automotive manufacturing faci lity, Fukai Toyotetsu Indiana Corporation (FTIC), which has brought significant jobs to the area. The 1-65 and 1-74 
corridors act as economic generators to continue to attract jobs and families to the region. Add itionally, the LEAP district in Boone County is envisioned to cover more than 
9,000 acres and employ over 50,000 people across hundreds of companies at full build out. Given these factors, Jamestown is anticipating significant growth in the near 
future. The Town has already received a commitment from a developer for a single-family residential development consisting of 199 lots. Additional capacity is needed at the 
WWTP to treat the anticipated flows these new homes and other future developments could generate. According ly, this project includes upgrades to the existing WWTP to 
increase the rated capacity of the plant from 0.2 MGD to 0.3 MGD. The proposed improvements include a new SBR treatment tank and associated equipment, including two 
new 30 horsepower blowers, new SBR infl uent and effluent valve vaults, retrofitting the existing aerated holding tank to an aerobic digester (to match the existing digester), 
converting the existing sludge holding tank to a post-SBR equalization/post-aeration tank with new diffused aeration, effluent pumps, digested sludge pumps, site work and 
yard piping, and updated electrical and controls improvements. 

The project is utilizing the Build-Operate-Transfer (BOT) delivery method and is funded by a low-interest loan from the Indiana Finance Authority (IFA) via the Residential 
Infrastructure Funding (RIF) program. The $3.85 million project is anticipated to start construction in August 2025 with substantial completion anticipated in June 2026. 

PROPOSAL: ASU MASTER PLAN AND COUNTY HOME IV WASTEWATER TREATMENT PLANT EXPANSION AND IMPROVEMENTS IN WEST LAFAYETTE .AMERiCt•. i'1 SUBURBAN UTILITIES, i NC 1 



' ,",/ I Iii 

-------------------------------~--- ··-- - -- -

TS 

·I r, . ._1 

HWC completed design and other engineering 
services on the biosolids storage and handling 
portion of the City of Terre Haute's major Wastewater 
Treatment Facility Upgrade and Expansion project 
which was completed in 2015. The approximate 
$120 million project included improvements to all 
areas of the facility to allow for peak flows up to 48 
million gallons per day to be accommodated by all 
processes in compliance with the City's CSO Long­
Term Control Plan. The biosolids storage portion of the 
project managed and designed by HWC included 10 
million gallons of storage capacity provided by four 
2.S.rnillion-gallon pre-stressed concrete storage tanks 
with aeration and mixing systems contained in each 
of two buildings serving a pair of the new tanks. The 
design also incorporated sludge loading stations. The 
approximate cost of this portion of the project was 
$20 million. HWC assisted in coordination of this area 
of the project with other consultants and inter-related 
processes through the design and construction o f the 
overall project. 

HWC worked with the Town of Williamsport to evaluate the Town's wastewater system regarding the inflow/infiltration and hydraulic overloading al the wastewater treatment 
facility. 

The project Included preparing a preliminary engineering report to evaluate the Town's needs and recommending a plan. Upon approval of the study's recommendations, 
HWC provided design and construction phase services for selective sewer replacement, new .300 MGD SBR treatment system, 500,000-gallon flow equalization basin, and 
other facility Improvements including a new UV disinfection system and conversion of two "package" treatment tanks to aerobic digesters. 

HWC also assisted the Town in obtaining a $1.4 million loan from Rural Development and a $490,000 CFF grant from the Indiana Department of Commerce for the overa ll 
$2.5 million project. 

PROPOSAL: ASU MASTER PLAN AND COUNTY HOME IV WASTEWATER TREATMENT PLANT EXPANSION AND IMPROVEMENTS IN WEST LAFAYETTE A!vlERIC.41-! SU8UR8Ai'! UTILITIES, !NC. 2 



,_, ,, 
HWC worked wilh the City of Martinsville to complete the Wastewater Treatment Facil ity Renovation project. 

This multi-phased project was necessary to meet the ammonia-nitrogen remova l limits required by the planl's new NPDES permit and to improve the overall wastewater 
utility. HWC completed a preliminary engineering report to evaluate alternatives to address system issues and needs, and to develop a selected plan of recommended 
improvements. 

The first phase project included a complete renovation of the existing wastewater treatment plant. The plant's ra ted capacity was 2.2 MGD with virtually no peaking 
capability. The project included a new headworks facil ity with fine screening and grit removal. The old treatment tanks were retro1itted and reused strictly as aeration tanks to 
work along with the new secondary circu lar clarifiers with density baffles, a new sludge return pump station, conversion to a new in-line UV disinfection system, metering and 
the new aerobicdigesters to supplement the existing biosolids faci lities consisti ng of dewatering via a new belt filter press. A new office/ lab building was also constructed. 
The updated facili ty allowed all permit limits to be met as well as treating a peak fl ow capacity of over 6 MGD. 

Subsequent phases included a complete renovation of the Centerfield Lift Station, (which is one of two stations conveying flow directly to tile plant) and major collection 
system rehabilitation, including manhole lining and sewer rehabilitation utilizing cured-in-p lace pipe (CIPP) in the older downtown areas. The lift station rehabil itation included 
three new dry-pit submersible pumps with VFDs and a backup generator. 

The total project cost was approximately $10.5 million. HWC provided planning, design, construction engineering, and inspection services for the project. 

PROPOSAL: ASU MASTER PLAN AND COUNTY HOME IV WASTEWATER TREATMENT PLANT EXPANSION AND IMPROVEMENTS IN WEST LAFAYETTE t>.M ERIC/.\!'J SUBURBAN UTILiTIES, INC 5 



} 4;_~: J;· 

HWC performed a Wastewater Capita l Improvements Plan to evaluate the needs of the wastewater treatment facility and collection system in Veedersburg, Indiana over 
the course of a 20-year pla nning period. The system's needs were based on depreciated equipment, new or pending regu latory requirements, flexibility in handling varying 
flows, and the s-1stern's abi li ty to handle system capacity growth. 

As a result of ths plann ing, HWC designed improvements to the existing Veedersburg Wastewater Treatment Plant (WWTP) to improve the overall efficiency of the treatment 
system and upd::lte critical pieces of equipment. The WWTP was originally built in 1977, with updates in 1997, and is rated for an average daily flow of 840,000 GPO and 
peak daily flowof 1,800,000 GPD. The peak insta ntaneous flow is 2,400,000 GPD. 

Based on HWC's designed improvements, the project included the replacement of the antiquated extended aeration "Biolac" treatment system with a new oxidation di1ch 
and two seconcary cla rifiers, new influent structure, replacement of the existing Ultraviolet (UV) light disinfection system with a non-contact type UV system, post-aeration 
facilities, conveBion of the existing north clarifier to a digester, and various improvements to electrical components and controls. 

The project a lsc included the replacement of five lift stations (Primary, Sherman Street, Main Street, College Street, and Viewer Hills) located throughout the Town of 
Veedersburg toreplace deteriorated facilities and improve the operation and efficiency of the collection system. The project utilized the Build-Operate-Transfer (BOT) delivery 
method with Re1nolds, Incorporated (Reynolds) as the contractor. Reynolds provided valuable insight and recommendations during design and construction as part of the 
BOT process. Th~ project was funded in pa rt by the Indiana Finance Authority's State Revolving Fund (SRF) program. 

Construction on the $9.8 million project started in July 2022 and was substantially completed in April 2024. 

PROPOSAL: ASU ll'IASTER PLAN AND COUNTY HOME IV WASTEWATER TREATMENT PLANT EXPANSION AND IMPROVEMENTS IN WEST LAFAYETTE AMrRI CAl'i SUBURBAN UTILITIES, INC. 4 



·'!V' ,. 
HWC worked with the City of New Albany, Indiana to complete their Wet Weather Clarifier System Improvements project. 

The City of New Albany operates a 30 MGD treatment facil ity with discharge lo the Ohio River. Due to excessive wet weather flows from the separate sanitary sewer system, 
flow rates up to 75 MGD are conveyed to the treatment facility. A passive overflow structure downstream of three oxidation ditches allows flows of up to 30 MGD to be 
conveyed to secondary clarifiers while excess flows are diverted to the wet weather clarifiers with an overall capacity of 48 MGD. There are six wet weather clarifiers wi th 
circular clarifier mechanisms in square concrete tanks along with all associated piping and equipment. The condition of the clarifiers had depreciated along with the RP..S/ 
WAS pumping systems and disinfection facilities for the wet weather flow train, such that the City desired to develop a plan to rehabilitate the wet weather clarification 
systems. 

HWC was retained to deve lop a basis of a design study for the wet weather processes and equipment for developing a final scope of work and budget for the proposed 
project. The resulting plan evaluated several different alternatives, including the complete replacement of all systems with various clarifier tank layouts. 

Based on budgetary considerations and the frequency of use of the wet weather clarification system, the selected plan included rehabilitation of the existing systems 
and equipment. The total project cost was approximately $1.75 million with construction completed in 2019. HWC provided planning, design, b idding, and construction 
engineering/inspection services for the project. 

PROPOSAL: ASU MASTER PLAN AND COUNTY HOME IV WASTEWATER TREATMENT PLANT EXPANSION AND IMPROVEMENTS IN WEST LAFAYETTE AMERI C/\1'-.I SUl'JURBAN UTILITIES, l NC. 5 



---------~~=--·•-==,···-·'"'-"•···•··~·~·, 

HWC provided services for the $3.2 million Wastewater Treatment Plant Renovation project in Clinton, Indiana. The project included renovations to the combined sewer 

wastewater treatment facility in Clinton, Indiana. HWC services included preparation of plans, specificc1tions and bidding documents, construction engineering, inspection, and 

revisions to the SRF planning report. 

The project included renovation of the existing combined sewer headworks, including a self-cleaning bar screen and new stonnwater pump motors and controls. The raw 

sewage pump station was also replaced and an existing 2.0 MGD Cantex wetfdry pit package station was converted to a submersible pump-type station. The project also 